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NO. PART NO. Name & Specifications QTY
1 012 Hood Weldment 1
2 013 Connecting sleeve Weldment 2
3 014 Pin shaft 4
4 015 Connecting block Weldment 1
5 016 guardrail Weldment 2
6 002 Cutter shaft Assy 1
7 004 valve Assy 1
8 005 Hydraulic motor Assy 1
9 101 Floor 2
10 |106 Guard plate 1
11 |107 Hydraulic motor Guard plate 1
12 [109 baffle 2
13 [108 Pressboard 2
14 |GB5780-M14x70 BOLT M14*70 4
15 |GB93-14 Spring Washer 14 4
16 |GB70. 3-M10x35 BOLT M10*35 4
17 |GB6182-M10 NUT M10 30
18 |GB95-10 Washer 10 38
19 |[GB1152-M8X1 OIL CUP M8*1 4
20 |GB5781-M10x25 BOLT M10*25 4
21 | GB93-10 Spring Washer 110 8
22 | GB5783-M10x35 BOLT M10*35 4
23 | GB5781-M10x30 BOLT M10*30 26
24 | GB5781-M12x40 BOLT M12*40 6
25 |GB6182-M12 NUT M12 6
26 |GB95-12 Washer 12 6
27 | GB7810-UCFC209 Mounted Bearing UCFC209 1
28 |GB5781-M8x25 BOLT M8%*25 4
29 |GB6182-M8 NUT M8 4
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NO. PART NO. Name & Specifications QTY
1 112 valve seat plate 1
2 GV16.001 valve 1
3 1C-22H-16 Coupling 22H-16 4
4 1022 Hose (Valvein) 2
5 GB 982-16 Bonded washer 16 4
6 KJ-R1-2-M Quick change connector 2

R1/
1CT-22H-08SP Coupling 22H-08SP 2
GB5783-M8x50 BOLT M8*50 2
GB95-8 Washer 8 2

10 021 Hose (Valve out) 2
11 | GB889.1-M8 nut M8 2
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NO. PART NO. Name & Specifications QTyY
1 (011 Cutter shaft Weldment 1
2 102 Connecting block 1
3 103 Bearing block 1
4 105 Seat plate 1
5 |GB281-2209K Bearing 2209K 1
6 |GB13871. 1-B56X72 |oil-sea B56X72 1
7 |GB893. 1-85x2, 5 |Circle55 1
8 | GB3452. 1-85x2. O-ring 85X2.65 1

65

9 |GB1152-M6 OIL CUP M6 1
10 |GB70. 1-M12x50 BOLT M12*50 4
11 | GB95-12 Washer 12

12 | GB6182-M12 NUT M12 4
13 | GB889.1-M14 nut M14 16
14 |T150.118 Machete 32
15 |[T150.119 Straight blade 16
16 | GB5783-M14x60 BOLT M14*60 16
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